



**KING MONGKUT'S UNIVERSITY OF TECHNOLOGY THONBURI**  
**INSTITUTE FOR SCIENTIFIC AND TECHNOLOGICAL RESEARCH AND SERVICES**

126 PRACHA-U-THIT RD., BANGMOD, THUNGKRU, BANGKOK 10140 THAILAND  
Tel. +66 2470-9671-3, +66 2470-9664-7 Fax +66 2428-3374 <http://www.kmutt.ac.th>

Our ref: ISTRS/62193-1

**REPORT OF TESTING**

SPECIMEN : STEEL PLATFORM TRUCK HG-310JC.  
CUSTOMER : JENBUNJERD CO., LTD.  
TESTING : 500 KG STATIC LOAD TEST.  
PLACE OF TESTING : KING MONG KUT'S UNIVERSITY OF TECHNOLOGY THONBURI  
(RATCHABURI CAMPUS)  
DATE OF TESTING : MARCH 27, 2019

---

**LOAD TEST**

---

INSPECTION BY N. Buranajant CERTIFIED BY Anek Siripanichgorn

(ASST.PROF.NITHI BURANAJANT)

(ASSOC.PROF.ANEK SIRIPANICHGORN)

Director Institute for Scientific and  
Technological Research and Services

/Report of testing

Page 1/2

Our ref: ISTRS/62193-1

SPECIMEN : STEEL PLATFORM TRUCK HG-310JC.

PLATFORM SIZE : W x L = 1,125 x 720 millimeters.

OVERALL SIZE : W x L x H = 765 x 1,170 x 855 millimeters.

CUSTOMER : JENBUNJERD CO., LTD.

TESTING : 500 KG STATIC LOAD TEST.

**RESULT OF TESTING**

SPECIMEN	TESTING	RESULT
STEEL PLATFORM TRUCK HG-310JC	500 KG STATIC LOAD TEST	NO DEFECT FOUND AND SPECIMEN CAN BE USE NORMALLY

*and hgn*

/Report of testing

Page 2/2